Group

Ktvninpaç

Code

Price

01.02

Description

Ktvninpaç KoµnÅé

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM145301 Engine 1
2 154873 Engine set gasket 1
3 498337 Oil seals - set 1

Group

Ktvninpaç

Code

01.05

Description

Kápiep

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM1273045 Crankcase assembly 1
2 239388 Pin 6,5x9,5x15 2
3 266625 Spacer 1
4 267823 Shock absorber connection silent block 1
5 020006 Nut 1
6 020008 Nut M8 2
7 113533 Ring 2
8 239382 Stud bolt 4
9 266773 Silent-block 2
10 287223 Ring 1
11 431860 Bush Ø8xØ12x8 1
12 272921 Shoe fulcrum pin 1
13 414835 screw 8
14 000397 Gasket 1
15 006647 Circlip 1
16 269755 Hex socket screw M8x12 1
17 434735 Bearing 20x47x14 1
18 478498 Gasket ring 1
19 832130 Complete oil level dipstick 1
20 827085 Gasket ring 14,43x9,19x2,62 1

Group

Ktvninpaç

Code

Price

01.06

Description

Iipo¢aAo¢ópoç

Service

1

Pos.

Code

Price

Description

Qty

Variants

2 500501 Pin cage 1 cat. 1
2 500502 Pin cage 2 cat. 1
2 500503 Pin cage 3 cat. 1
2 500504 Pin cage 4 cat. 1
3 482314 Gear side seal ring 1
4 482315 Flywheel side seal ring 1
5 431125 Bearing 20x52x12 2
6 431625 Drive shaft 1

Group

Ktvninpaç

Code

01.07

Description

ZuYKpóinµa KÚAivöpoç-mGióvi-K£Ípoç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 4878020001 Piston assy 1cat.(M) 1
1 4878020002 Piston assy 2cat.(N) 1
1 4878020003 Piston assy 3cat.(O) 1
1 4878020004 Piston assy 4cat.(P) 1
2 239404 Piston pin 1
3 239455 Stop ring 2
4 825416 Gasket ring 2
5 831116 Cylinder-piston-wrist pin assy. 1
6 239397 Stud bolt M6 2
7 286810 Cylinder base gasket 1

Group

Ktvninpaç

Code

Price

01.12

Description

KanáKt K£¢aÅnÇ

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 286534 Cylinder head 1
2 288245 Self locking nut M6 2
3 288531 Spacer nut M6 2
4 845692 Cylinder air shroud 1
5 008375 screw M6x14 2
6 078307 Washer 2
7 829920 Spark plug 1

Group

Ktvninpaç

Code

01.13

Description

KtvninpLa ipoxaAía

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM110301 Half-pulley assy., driving 30 KM/H 1
2 CM1102025 Roller 1
3 289931 Sliding block 3
4 480227 Roller contrast 1
5 480230 Spacer 1
6 479561 Fixed driving half pulley 1
7 265300 Washer 1
8 289519 Flanged nut M10x1,25 2
9 CM100610 Spacer 1
10 436864 V-belt 1
11 479495 Spacer 1
12 479866 Toothed bushing 1
13 845611 Fan 1

Group

Ktvninpaç

Code

01.14

Description

napaoupóµ£vn ipoxaAía

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM100106 Pulley 1
2 CM100203 Centrifugal clutch assy 1
3 289840 Gasket 2
4 289955 Ring nut 1
5 478028 Variator spring 1
6 479552 Pulley, half 1
7 006624 Ring 1
8 289952 Roller cage 1
11 82655R Ball bearing 1
12 482766 Pin 3
13 483443 Pulley side cap 1
14 487935 Clutch side cap 1
15 827893 Complete movable secondary pulley 1
16 289950 Gasket ring 2
18 289933 Clutch drum 1

Group

Ktvninpaç

Code

01.15

Description

KanáKt rápi£p - tµúÇn Kápiep

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 8284535 Transmission cover 1
2 286209 Bush 1
3 431860 Bush Ø8xØ12x8 1
4 82521R Bearing 1
6 414838 screw M6x35 14
7 483859 Cover 1
8 006416 Circlip 1
9 288673 Elastic spring 1
10 463872 Stand end stop 1
11 435295 screw 4
12 482432 Antidust gasket 1
13 830821 Cooling Cover 1
14 833700 Cover 1

Group

Ktvninpaç

Code

Price

01.18

Description

AviAía Aaötoú

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 479779 Oil pump 1
2 CM101502 Mixer oil-pump tank connection pipe 1
3 CM101604 Oil induction clamp 1
4 006975 Washer Ø5,3xØ10x0,5 3
5 015585 Self-tapping screw M5x12 1
6 015856 screw M5x21 2
7 286163 plate 1
8 020106 Nut M6 1
9 146197 Adjuster screw 1
11 286162 Toothed belt 1
12 287021 Fairlead 1
13 289191 Oil pump gear 1
14 486149 Hose clamp 1
15 286158 Toothed pulley 1
16 231590 Elastic spring 1
17 287073 Shim washer 1
18 486149 Hose clamp 3
19 288327 Hose clamp 2
20 289309 Hose clamp 1
21 480866 Fairlead 1

Group

Ktvninpaç

Code

Price

01.20

Description

EKKívnan - HÅ£KipiKn £KKívnan

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 82530R Starter motor 1
2 639220 Relay-starter motor cable 1
3 031091 Hex screw M6x22 2
4 016404 Flat washer 4,2x7,6x0,9 1
5 018644 screw 1
6 82531R Starter motor gear 1
7 289495 Starter lever return spring 1
8 433987 Washer 16,3x23,8 1
9 483537 Starting pinion 1
10 831458 Starting shaft 1
11 414837 Screw w/ flange M6x25 1
12 286214 Starter lever 1
13 286217 Guard 1
14 286218 Spring 1
15 286219 Washer 10,1x2,5 1
16 288041 Ring 1
17 145298 Lock-strap L=180mm 1

Group

Ktvninpaç

Code

Price

01.21

Description

BoAáv µavtaió

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 58136R Complete magneto flywheel 1
2 639865 Complete stator (Kokusan) 1
3 293492 (Mitsuba) complete rotor 1
3 584526 Complete rotor (Kokusan) 1
4 015856 screw M5x21 3
5 015585 Self-tapping screw M5x12 2
5 873979 Screw M5x14 2
6 000267 Transmission key 1
7 289005 Flanged nut 1
8 828765 Fan 1
9 827847 Maintenance 1
10 015585 Self-tapping screw M5x12 3
11 006975 Washer Ø5,3xØ10x0,5 3
12 257134 Lock-strap L=277 1
13 031116 Hex socket screw 1
14 016408 Spring washer 13,75x8,15x4,5 1

Group

Ktvninpaç

Code

01.23

Description

KanáKt ßoAáv µavtaió - OíAipo Aaötoú

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 833817 Flywheel cover 1
2 015856 screw M5x21 2
3 827425 Fairlead 1

Group

Ktvninpaç

Code

01.25

Description

ZuYKpóinµa µeiwinpa

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 4874805 Wheel hub cover with U.P. 1
2 239388 Pin 6,5x9,5x15 2
3 435363 Bearing 1
4 414834 Screw w/ flange M6x40 5
5 478197 Compensator ring 1
6 288639 Shim washer 2
7 478492 Transmission shaft 1
8 4874845 Drive shaft assy 1
9 479571 Pulley shaft 1
10 480066 Gasket ring 1
11 480953 Snap ring 1

Group

Ktvninpaç

Code

01.35

Description

Opévo rígw - IiaYÓv£ç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 56292R Pair of brake shoes 1
1 82907R Pair of brake shoes 1
2 266724 Plate 1
3 274245 Brake lever shaft 1
4 273419 Gasket ring 1
5 266725 Brake shoes return spring 2
6 833428 Rear brake lever 1
7 828862 Square nut 1
8 828863 Screw w/ flange 1

Group

Ktvninpaç

Code

01.39

Description

Kapµnupaiép KoµnÅé - PaKÓp £iaaYtøYhÇ

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 833656 Carburettor PHVA17,5 RD (8423) 1
1 874672 Carburettor PHVA17,5 RD (8475) 1
2 830939 Intake manifold 1
4 842202 Hose clamp 1
5 830487 screw M6x25 2
6 CM002905 Hose clamp 1
7 CM002901 Hose clamp 1
8 488129 Air duct 1
9 832186 Hood for carburettor 1
10 82774R Reeds bracket 1
11 216983 Hose clamp 1

Group

Ktvninpaç

Code

01.40

Description

EÇapinµaia Kapµnupaiép

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM101704 Main jet 53 1
2 CM102103 Idle jet 1
3 CM107510 Conical pin 1
4 CM107701 Air adjuster screw 1
5 CM128501 Fuel closing needle 1
6 CM141710 Gas valve 1
7 085285 Spring 1
8 113903 Baffle tube 1
9 152608 Spring 1
10 288862 Float chamber fixing screw 2
11 288863 Plate 1
12 288865 screw 1
14 288872 Ring 1
15 288873 Conical pin clip 1
16 288881 Float pin 1
17 288882 Float 1
18 485671 Guard 1
19 289575 screw 2
20 289903 Throttle cable cap 1
21 431654 Gas valve cover 1
22 436206 Complete oil valve 1
23 482942 Gas valve spring 1
24 484704 Complete reservoir 1
25 432456 screw 1
27 82567R Starter 1
28 828074 Gas valve adjuster screw 1
29 120074 Nut 1
30 583334 Doub. carb. trans. 1

Group

Ktvninpaç

Code

01.40

Description

EÇapinµaia Kapµnupaiép

Service

1

Pos. Code Description Qty

Variants

33 827892 Air gauger 1


Group

Ktvninpaç

Code

01.42

Description

IiÅavGié

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 830980 Silencer catalyzed 1
2 830325 Protection 1
3 430264 Self-tapping screw 3
4 487665 Pad 3
5 826117 Spacer 3
6 826118 Spacer 3
7 845590 Hex socket screw 2
8 288245 Self locking nut M6 2
9 834187 Spring washer 16x8,2x2,2 2
10 433122 Screw w/ flange M10 1
11 016195 Washer ø10.2xø15x2 1

Group

Ktvninpaç

Code

01.45

Description

OíAipo aépa

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 840160 Air box 1
2 258146 Self-tap screw M3x20 6
3 254485 Spring plate M6 1
4 487592 Carburettor-air box hose 1
5 487718 Gasket 1
6 487719 Air filter 1
7 840159 Hose 1
8 830056 Knurled bushing 2
9 003056 Flat washer 6,4x12x1 2
10 012533 Notched washer 6,6x11x0 2
11 015759 Screw M6x20 1
12 018640 Special cap screw M6x50 1
13 231590 Elastic spring 1
14 257134 Lock-strap L=277 1

Group

Ktvninpaç

Code

01.46

Description

OtÅipoØnKn Ö£ui£p£Ùovia aépa

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 831859 Secondary air box 1
2 478533 Self-tap screw 2
3 486942 Filter sas 1
4 486943 Gasket 1
5 827209 Cover sas 1
6 82758R Diaphragm 1
7 015597 TBIC screw 2
8 CM001905 Hose clamp 1
9 827208 Intake pipe sas 1
10 827444 Hose clamp 2
11 833740 Air pipe sas 1
12 827443 Hose 2
13 827444 Hose clamp 2

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

Price

02.01

Description

nAaÍGto/GaGÍ

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 2968405 Frame 1
2 295991 Ball 1
3 296511 Foot rest 1
4 003058 Plain washer 15x8,4x1,5 1
5 259933 Elastic spring 1
6 295451 Foot rest 1
7 295590 Premisphere spring 1
8 295591 Ball D6 1
9 295592 Rubber mat stop foot rest 1
10 295593 Pin 1
11 577345 Foot rest 1
12 003058 Plain washer 15x8,4x1,5 1
13 259933 Elastic spring 1
14 295451 Foot rest 1
15 295590 Premisphere spring 1
16 295591 Ball D6 1
17 295592 Rubber mat stop foot rest 1
18 295593 Pin 1
19 003058 Plain washer 15x8,4x1,5 2
20 016408 Spring washer 13,75x8,15x4,5 3
21 020108 Nut M8x6,5 2
22 031116 Hex socket screw 3

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.25

Description

!iavi

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 581505 Central stand, assy. 1
2 581506 Central stand, assy. 1
3 271584 Pin 1
4 278940 Spring 2
5 272929 Maintenance 1
6 271695 Gasket ring 2
7 030080 screw 1
8 020108 Nut M8x6,5 1
9 016408 Spring washer 13,75x8,15x4,5 1
10 030072 screw M8x35 2
11 013861 Plain washer 8,2x20x2,5 2
12 016408 Spring washer 13,75x8,15x4,5 2

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

Price

02.26

Description

MáGKa µnpoGiá

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 624220 ***LEG SHIELD 1
1 6242200087 ***LEG SHIELD 1 Vehicle colour:White[724]
1 62422000GP ***LEG SHIELD 1 Vehicle colour:Yellow lime[928/A]
2 259830 Metric screw M6x20 6
3 259988 Screw m6x55 2
4 CM017410 Spring plate 6
5 254485 Spring plate M6 9
6 258249 screw 4,2x19 6
7 575249 Screw with tang M6 3
8 259951 Covers 1
9 259830 Metric screw M6x20 1
10 254485 Spring plate M6 1

Group

nÁaÍGio - nÁaGUKá - AµáÇwµa

Code

02.30

Description

Xúpoç anoØnK£UGnç £µnpóç - npo£KiaGn µáGKaç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 624219000C ***COUNTER SHIELD 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.31

Description

KevipiKn ¢épivyK - MapGRté

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 295813000C Tyre 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
2 254485 Spring plate M6 1
3 265093 Hook 1
4 CM017410 Spring plate 2
5 008455 screw 2
6 298523000C Footrest 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
7 299559 Cover 1
8 258249 screw 4,2x19 2
9 575249 Screw with tang M6 1

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.32

Description

nÅ£UpiK£Ç KOÖt£Ç - Spoiler

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM00300100GP ***L.H. DW.BODY SIDE 1 Vehicle colour:Yellow lime[928/A]
1 CM0030015 Fairing,lh. 1
1 CM0030015087 Fairing,lh. 1 Vehicle colour:White[724]
2 259905 ***PRESA ARIA SX 1
2 259905000C Air intake 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
3 259349 Screw M4,2x13 1
4 CM00300200GP ***R.H. DW. BODY SIDE 1 Vehicle colour:Yellow lime[928/A]
4 CM0030025 Fairing,rh. 1
4 CM0030025087 Fairing,rh. 1 Vehicle colour:White[724]
5 463842 ***PRESA ARIA DX 1
5 463842000C Air intake 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
6 259349 Screw M4,2x13 1
7 575249 Screw with tang M6 4
8 576189 Screw d4,2x16 2
9 258249 screw 4,2x19 2
10 CM017410 Spring plate 8
11 254485 Spring plate M6 2
13 575900 Spoiler 1
14 624334000C ***RR GRIP (PIGM NERO OP80) 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
15 012538 Washer 2
16 431741 screw 2

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.33

Description

noötá ^uycíou - Oiepó

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 573321 Mudguard 1
2 258536 Bushing 2
3 576534 Rear mudguard 1
4 012533 Notched washer 6,6x11x0 1
5 013880 Flat washer 16x6,5x1,5 1
6 015804 screw 1
7 254485 Spring plate M6 2
8 575249 Screw with tang M6 1
9 259830 Metric screw M6x20 2

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.34

Description

Koußáç G£Åaç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 957274 Helmet compartment 1
2 259790 Flap 1
3 296456 Pad 2
4 290405 Bracket 1
5 259349 Screw M4,2x13 1
6 CM017410 Spring plate 5
7 254485 Spring plate M6 4
8 257536 Gasket 1
9 257537 Pad 2
10 259830 Metric screw M6x20 3
11 575249 Screw with tang M6 2
12 254485 Spring plate M6 3
13 259828 Spacer 2
14 272836 Screw M6x16 2
15 297029 Washer 2
16 574328 Flap 1
17 294312 Pad 1
18 258249 screw 4,2x19 2

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.37

Description

noötéç rígw - AaGKWinpaç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 575892000C Guard 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
2 295984 Reflector 1
3 295983 Reflector 1
4 259539 Plate 4
5 254485 Spring plate M6 2
6 575249 Screw with tang M6 3
7 295403 Guard 1
8 9234000087 ***PROTECTION 1 Vehicle colour:White[724]
8 92340000GP ***PROTECTION 1 Vehicle colour:Yellow lime[928/A]
8 9234005 Upper element 1
9 92350000GP ***BACK PROTECTION 1 Vehicle colour:Yellow lime[928/A]
9 9235005 Lower element 1 Vehicle colour:White[724]
12 291081 Reflector 1
13 181351 Spring plate 2
14 258249 screw 4,2x19 4
15 2924654 Number plate holder support 1
15 580124 Number plate holder (Lamiera) 1
16 246516 Rivet 3
17 231590 Elastic spring 1
18 013763 Flat washer 4,2x12x1 3
19 016404 Flat washer 4,2x7,6x0,9 3
20 018591 screw M4x14 3
21 020104 Nut M4 3

Group

nÁaÍGio - nÁaGUKá - AµáÇwµa

Code

02.38

Description

nivaKÍÖ£ç Kat öiaKOGµnuKá auiOKÓAAnTa

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 654505 ***TYPHOON '07 SP. SERIES STICKERS KIT 1 Vehicle colour:White[724]
1 655501 ***TYPHOON SPECIAL SERIES 2008 STICKERS KIT 1 Vehicle colour:Yellow lime[928/A]
2 6200140038 Plate 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]

Group

nÁaÍGio - nÁaGUKá - AµáÇwµa

Code

02.39

Description

léAa/KaØÍGµaia - EpYaÅ£toØnKn

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 653500 ***COMPLETE SADDLE 1 Vehicle colour:White[724]
1 655500 ***COMPLETE SADDLE 1 Vehicle colour:Yellow lime[928/A]
2 259830 Metric screw M6x20 2
3 298729 Hose clamp 1

Group

nÁaÍGio - nÁaGUKá - AµáÇwµa

Code

02.45

Description

KaØp£RTnç/eç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM073001 LH rearview mirror 1
2 CM073002 RH rearview mirror 1

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.46

Description

KÅ£iöapiéç

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 2577032 Cylinder set 1
2 257710 Key blank 1
3 178559 Plate 1
4 178562 Block 1
5 580639 Key oper. switch 1
6 297777 Lock body 1
7 268300 Saddle clamp 1
8 031088 screw M6x16 2
9 016406 Spring washer 6,4x11,8x1 2
10 031091 Hex screw M6x22 2
11 268304 Flat washer 6,5x21 4
12 195482 Self locking nut M6 2
13 257533 Spring 1
14 008808 Plate 1
15 257532 Cam 1

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.47

Description

PeZepßouáp

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 574934 Tank 1
2 015558 Screw m16x16 1
3 257403 screw 1
4 575249 Screw with tang M6 1
5 013880 Flat washer 16x6,5x1,5 1
6 016406 Spring washer 6,4x11,8x1 2
7 254485 Spring plate M6 1
8 CM013201 Spring 1
9 CM001209 pipe 1
10 CM002901 Hose clamp 1
11 CM002905 Hose clamp 1
12 CM004126 Fuel pipe 1
13 254485 Spring plate M6 2
14 257303 Level gauge 1
15 258161 Gasket 1
16 259832 Tank cap 1
17 258160 Tank cover gasket 1
18 57306R Faucet depression press fastener 1
19 090958 Fuel mixture valve plug 1
20 196868 Gasket 1
21 577557 Hose clamp 1
22 CM001912 Hose clamp 2
23 653234 Complete vacuum pipe 1

Group

nÁaÍGio - nAaGHKá - AµáÇwµa

Code

02.52

Description

Aoxeío Aaötoú

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 573636 Tank 1
2 259829 Oil ins.pl. 1
3 573458 Oil reserve indicator 1
4 574362 Complete coupling 1
5 196868 Gasket 1
6 577557 Hose clamp 1
7 CM002903 Hose clamp 1
8 259348 Cap screw+shank 2
9 295522 Gasket 1

Group

Tiµóvt/IÚGinµa öt£ÚØuvGnç

Code

03.01

Description

Handlebars coverages

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 CM06110600GP ***FRONT HANDLEBAR COVER 1 Vehicle colour:Yellow lime[928/A]
1 CM061107 Front handlebars cover Nero - Black 1 Vehicle colour:White[724]
2 298148000C Handlebar cover 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
3 267958 Self tapping screw L=20 mm 5
4 581093 Windshield 1
5 199190 Expansion plug 4
6 576189 Screw d4,2x16 4

Group

Tiµóvt/IÚGinµa öt£ÚØuvGnç

Code

03.02

Description

Meter combination - Cruscotto

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 639463 ***SPEEDO ASSY TYPHOON 50 1
2 164634 12v-1.2w bulb 10
3 253366 Lampholder, complete 12V-1,2W 10
4 018544 screw 2
5 270793 TBCIC Screw 3,8x16 2
6 297707 Bushing 2

Group

Tiµóvt/IÚGinµa öt£ÚØuvGnç

Code

03.06

Description

Handlebars - Master cil.

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 6471295 ***HANDLEBAR 1
2 012543 Flat elastic washer with internal toothing 17x10,3x2 1
3 015330 Nut M10 1
4 178790 Flat washer 22x10,3x2,5 1
5 223605 screw 1
7 CM060915 Throtle sleeve 1
8 123394 Screw with bushing 1
9 561132 Grip 1
10 561134 Grip, r.h. 1
11 562923 Ring 38,3x27x1,2 1
12 581539 Throttle transmiss. 1
13 114256 Terminal 1
14 147511 Guard 2
15 269145 Adjuster screw 1
16 020206 Nut M6 1
17 CM063804 Left hand grip with rear brake lever 1
18 265249 screw 1
19 123394 Screw with bushing 1
20 267948 Spring 1
21 564683 Rear brake control lever 1
22 CM074901 Front brakes pump assembly (Heng Tong) 1
23 646833 Brake lever 1

Group

Avapino£iç - Tpoxoí

Code

04.01

Description

Swinging arm

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 597227 Swinging arm 1
2 267434 Sil.block 2
3 267550 Pad 1
4 267589 Pad 1
5 231370 Self locking nut M10 1
6 002440 Self locking nut M10 2
6 232108 Self locking nut M10 1
7 271807 Hex screw M10x202 1
8 563977 Hex screw M10x245 1

Group

Avapino£iç - Tpoxoí

Code

04.02

Description

Fork/steering tube - Steering bearing unit

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 56067R Front fork 1
2 573760 Guard 1
3 573761 Guard 1
4 576328 Hydraulic Suspension plate 2
5 274035 Damper 1
6 272705 Sleeve 1
7 015558 Screw m16x16 4
8 274034 Nut 1
9 272706 Ring 4
10 273321 Pad 2
11 274033 Pad 1
12 463979 Pad 1
13 561674 Susp. leg 1
14 561675 Susp. leg 1
15 272443 Spring 2
16 272444 Spring 2
17 561791 Ring 1
18 272441 Dust cover 2
19 463962 Disc 1
20 274036 Spacer 1
21 CM061303 Upper thrust ring 1
22 564257 Ball cage 1
23 CM061304 Lower steering bearing 1
24 564260 Ball cage 1
25 003751 Washer of the steering 1
27 272707 Spacer 2

Group

Avapino£iç - Tpoxoí

Code

04.10

Description

Rear suspension - Shock absorber/s

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 64809000E4 ***COMPLETE REAR SHOCK ABSORBER 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
3 016408 Spring washer 13,75x8,15x4,5 1
4 021108 Nut M8 1
5 178150 Upper buffer 1
6 002440 Self locking nut M10 1
6 232108 Self locking nut M10 1
7 267038 Flat washer 1
8 268158 Screw w/ flange M10 1

Group

Avapino£iç - Tpoxoí

Code

04.11

Description

Front wheel

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 6009510090 ***FF WHEEL ASSY 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
2 56408R Brake disc 1
3 274934 Shaft 1
3 CM076901 Front wheel axle 1
4 298798 Spedometer socket 1
5 271748 Spacer 1
6 271694 screw 3
6 564606 Hex socket screw 3
7 271740 Nut M12 1
8 271745 Bearing 2
8 327187 Bearing 2
9 271744 Guard ring 2
9 564475 Cup 1
10 271743 Spacer 1
11 271746 Spacer 1
12 270991 Tubeless tyre valve 1
13 2709460003 Tyre 1
14 65012300GP ***ADHESIVE STRIPE 2 Vehicle colour:Yellow lime[928/A]

Group

Avapino£iç - Tpoxoí

Code

04.12

Description

Rear wheel

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 5644250090 Rear wheel 1 Vehicle colour:White[724] Vehicle colour:Yellow lime[928/A]
2 270991 Tubeless tyre valve 1
3 2709460003 Tyre 1
4 271143 Cap 1
5 194423 Cappellotto ferma dado 1
6 563728 Nut M16x13 1
7 159347 Ring 1
8 012789 Split pin 1
9 65012300GP ***ADHESIVE STRIPE 2 Vehicle colour:Yellow lime[928/A]

Group

EYKaiáGiaGn néönGnç - NiíZeç

Code

05.01

Description

Brakes pipes - Calipers

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 600734 Brake caliper (Heng Tong) 1
2 600735 Caliper fixing bracket 1
3 647171 Pads pair 1
4 015792 screw M8x30 2
5 003058 Plain washer 15x8,4x1,5 2
6 016408 Spring washer 13,75x8,15x4,5 2
7 601252 ***HOSE 1
8 127927 Gasket 2
9 265451 Oil pipe screw M10x18 1

Group

EYKaiáGiaGn néönGnç - NiíZeç

Code

05.03

Description

Transmissions

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 269571 Splitter 1
2 271976 Splitter lower protection 1
3 271977 Splitter upper protection 1
4 563276 ***TRANSMISSION 1
5 114256 Terminal 1
6 647118 ***FLEXIBLE TRANSMIS FOR COMPL SPEEDOMETER 1
7 006716 O-ring 1
8 272836 Screw M6x16 1
9 647127 ***Clamp for front mudguard reflector 1
10 254485 Spring plate M6 1
11 145298 Lock-strap L=180mm 1
12 257134 Lock-strap L=277 2
13 217280 Hose clamp 1
14 179640 Pin 1
15 269572 Steath ward trailing 1
16 581767 Support clamp 1
17 270993 Rear brake transmiss. 1
19 266040 Bush 1
20 564497 Plate 1
21 414837 Screw w/ flange M6x25 1

Group

HÅ£KiptKn £YKaiáGiaGn

Code

Price

06.01

Description

Selectors - Switches - Buttons

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 294434 Headlight selector 1
2 58056R Turn signal lamps switch 1
3 58057R Start pushbutton 1
4 58058R Horn button 1
5 580645 stop Button 2
6 584426 Light switch seat cover 1

Group

HÅ£KiptKn £YKaiáGiaGn

Code

06.03

Description

Front headlamps - Turn signal lamps

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 582975 Headlamp 1
2 582979 Cable harness 1
3 156205 Blocchetto PTF 1
4 145298 Lock-strap L=180mm 1
5 231215 Lamp HS1 35+35W 12V 1
6 292022 Lamp 12V-5W 1
7 638519 Turn signal lamp 1
8 638521 Glass 1
9 015727 Self tapping screw 2,9x9,5 1
10 015730 screw 1
11 266005 Spring plate 1
12 584332 Lamp 12V-10W 1
13 638520 Turn signal lamp 1
14 638522 Glass 1
15 015727 Self tapping screw 2,9x9,5 1
16 015730 screw 1
17 266005 Spring plate 1
18 CM017403 Spring plate 2
19 015727 Self tapping screw 2,9x9,5 2
20 015730 screw 2
21 584332 Lamp 12V-10W 1

Group

HÅ£KiptKn £YKaiáGiaGn

Code

06.04

Description

Rear headlamps - Turn signal lamps

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 292377 Taillight 1
2 498866 Glass 1
3 265636 screw 2
4 129953 Lamp 12V-21/5W 1
5 638513 Turn signal lamp 1
6 638515 Glass 1
7 584332 Lamp 12V-10W 1
8 638514 Turn signal lamp 1
9 638516 Glass 1
10 584332 Lamp 12V-10W 1

Group

HÅ£KiptKn £YKaiáGiaGn

Code

06.05

Description

Remote control switches - Battery - Horn

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 58033R Horn 1
2 584810 Battery 12V-9Ah 1
3 58115R Starter relay 12V-80A 1
4 016406 Spring washer 6,4x11,8x1 2

Group

HÅ£KiptKn £YKaiáGiaGn

Code

Price

06.06

Description

Voltage Regulators - Electronic Control Units (ecu) - H.T. Coil

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 58096R Voltage regulator 1
2 58095R Electronic ignition unit 1
3 217163 Pad 2
4 217164 Spacer 2
5 016686 Washer 2
6 241937 Self locking nut m5 2
7 231571 Insulating cap 1
8 825187 Screened cap 1
9 080341 HT wire 1

Group

HÅ£KiptKn £YKaiáGiaGn

Code

Price

06.08

Description

Main cable harness

Service

1

Pos.

Code

Price

Description

Qty

Variants

1 639933 ***WIRE GROUP 1
2 252945 Fuse 7,5A 1
3 290404 Cover 1
4 290402 Fuse holder 1
5 018515 Dowel 1
6 145298 Lock-strap L=180mm 1
7 217280 Hose clamp 1
8 268596 Self tapping screw D4x13 2
9 434541 Screw w/ flange M6x16 3
10 639082 Hose clamp 1
11 003054 Washer 4,3x8x0,5 2